N spider

PARTS MANUAL

Spider MINI 1l (s.n. 1092 -)
revision / vydani 09-16-02-2015

DVORAK - svahové seka éky, s. . 0.
Pohled 277, 582 21 Pohled, Czech Republic
T +420 564 036 099




PARTS MANUAL — SPIDER MINI I

Contens / Obsah

Suspension arm - wheel hub / Zakola — Hidel Kola ............ooouuiiiiiiiiiiie e 3
Suspension arm — arm flange / Zakola — Biruba zZa¥s...........coooovvviiiiiiiiiiiii e 4
Suspension arm — roller / Z&s/kola — KIadKy............cooooiiiiiiiiii e 5
Suspension arm — tensioner / Zakola — Napin@KezZu. ............covvvviiiiiiiiiii e 6
BUMPEIS / ZADIANY ....uiiiiiiiei et e et e e e e et e e e e e eatt e e e e e eaaeanns 7
CULtING AEVICE / ZACT USIIOJi ..vvevveiveecveemeeeieee ettt ettt ete e te et e et e et eereeeteesteeeteeneeaneeanens 8
Mower deck — driving system / Skelet — POhon pajezd.............ooovviiiiiiiiiiiiiiii e 9
Mower deck — electrical components / Skelet — EtaRstalace ...............cocoeeviiiiiciicesnn e 10
Drive servo, Brake / Servomotor pojezdu, Brzda motQ...........ccooeveviiiiiiiiiiiiiiieciieeeee e 11
Hydraulic device / HydrauliCKy SYSEEM .......cccceeriiiieeiiiiie et e e e e e e e e e eeeees 12
Girder — flange / BZ — POUZAIA..........oiiiiieiiie et e e e e e e e e e eenees 13
Girder — drive deVviCe / HZ — PONONY .....c.oouuiiiiii it et e et e e e e e e e e e e eanan 14
Girder — pulleys / BIZ — [FEVOAY .......oiieieiiiiie et emmmme e e et e e e et e e e e e eaannneeas 15
Fuel SyStem / PaliVOVY SYSTEIM ......ciiiiieticmmmmme et eeiiee e e e et e e e e e et e e e e e e e e e s e eaaan e e e e eeeeanneeees 16
Electronic componets | / EIEKIrONIKA | ......ccoammiinii e 17
Electronic componets 11 / EIeKtroniKa 1.....cooooeeiii e 18
Wheels / POJEZAOVA KOIA ....... oo e e e et e e e eaaa s 19
Lifting device / ZAVIN SEKEKY .........cooeiuiei e 20
BONNEL / KAPOLAZ ... ..o et e ettt e e e et e e e e e e et e e e e e e et e e 21
Mulching deck (optional) / Mdbvaci Kryt (VOIEIRE) ...........ouuiiieiiiiiiiiieeeeeee e 22
ENGING /MO0 ...ttt e e et e e e et e e e e e e e e e tb e e e et e e e etaeeeetanaeaeeen 23
Safety labels / BezBAOSINT SYMDOIY .......uuiiiiiiiiiiii e et e e et e e e e e eerean e e e e enanans 24

2/24 09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Suspension arm - wheel hub / Zavés kola - Hridel kola

&
1.7 186 1.1 1.5 1.4 1.3 1.2
I |
? i

No. Part Number Qty. Description Nazev

1 MZ01K020 1 Wheel hub ASM Naboj kola — set
1.1 MZ01S050 1 Wheel hub Naboj kola
1.2 MZ01S070 1 Chain sprocket Rozeta kola
1.3 MZ01S120 1 Wheel shaft - spacing ring Distan¢ni vélecek hf. kola
1.4 | N501 2 Bearing 6004 2RS LoZisko 6004-2RS
15 N802 1 Retaining ring 42 — hole Pojistny krouzek vnitini 42
1.6 N2041 1 Retaining ring 20 — shaft Pojistny krouzek vnéjsi 20
1.7 N2319 1 Sealing 20x35x7 Gufero 20x35x7

2 N2286 8 Screw M6x12 Sroub M6x12 nizky imbus

3/24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Suspension arm - arm flange / Zavés kola - Priruba zavés

4
5
- 3.1
3.3
3.4
- 3.2
2
1
No. Part Number Qty. Description Nazev
1 MZ01S010 1 Suspension arm Z&veés kola — svar
2 MZ01S100 1 Chain guide — fixed Voditko pevné
3 MZ01K030 1 Arm flange ASM PFiruba zavésu — set
3.1 MZ01S060 1 Arm flange PFiruba zévésu
3.2 MZ01S090 1 Vertical Shaft Hridel svisla
3.3 N501 1 Bearing 6004 2RS LoZisko 6004-2RS
3.4 N802 1 Retaining ring 42 — hole Pojistny krouzek vnitini 42
4 N832 5 Screw M8x25 Sroub M8x256hr
5 N2033 5 Spring washer 8 Podlozka 8 pérovéa

4/ 24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Suspension arm - roller / Zavés kola - Kladky

— 1.4

1.4
1.1
1.5
1.6
- 1.3

’

No. Part Number Qty. Description Nazev
1 MZ01K010 1 Roller ASM Napindk — set
1.1 MZ01S020 1 Roller bracket Napinék — kladky
1.2 MZ01S030 1 Roller shaft HFidel napindku
1.3 MZ01S040 2 Roller - spacing ring Distancni vélecek napinaku
1.4 N844 2 Retaining ring 10 — shaft Pojistny krouzek vnéjsi 10
15 N2323 4 Spacing washer Distan¢ni podlozka 10x16x0,5
1.6 N2309 4 Bearing 6200 LoZisko 6200
2 N2286 6 Screw M6x12 Sroub M6x12 nizky imbus

5/24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Suspension arm - tensioner / Zavés kola - napinak retézu

No. Part Number Qty. Description Nazev
1 MZ01S130 1 Link chain 68 Retéz zavésu kola 68 ¢l
2 MZ01S110 2 Chain guide - tensioner Voditko napinaci
3 MZ01S140 1 Arm cup Vicko zavésu kola
4 N2306 2 Spring — slideway tensioner PruZina tlatn4 — napinak zavésu
5 N2286 6 Screw M6x12 Sroub M6x12 nizky imbus

6/24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Bumpers / Zabrany

0 O N -~ H

-~
= (
5 2 6 7 3L 3R 6 6 5
No. Part Number Qty. Description Nazev
1 MS01S090 4 Bumper fixed Zabrana pevna
2 MS01S100 4 Bumper movable Z&brana oto¢na
3L MS01S110L 4 Bumper lock LH Zapadka zabrany - leva
3P MS01S110R 4 Bumper lock RH Zapadka zabrany - prava
4 N2305 8 Spring — bumper Pruzina zdbran
5 N2121 32 | Screw M8x20 Sroub M8x20 zaobl. imbus
6 N869 24 | Washer 8 flat Podlozka 8 plocha
7 N914 16 | Nut-lock M8 Matice M8 samajistici
8 N2366 16 | Carriage bolt M8x20 Sroub M8x20 vratovy

7124

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Cutting device / Zaci ustroji

10 11

221
}2_2
2221570

Part Nuber

No. Qty. Description
1 MS02K011 1 Clutch — hub B/S 950 UnaSe¢ spojky B/S 950
1.1 N2314 1 Bearing 6305 LoZisko 6305 2RS
2 MS02K020 1 Clutch — brake ASM Ovlada¢ spojky s brzdou
2.1 MS02S020 1 Clutch - brake Brzda spojky
2.2 MS02K030 1 Ball - ring Kulickova klec
2.2.1 | MS02S040 1 Ring Klec
2.2.2 | N2343 3 Ball 12 Kuli¢ka pr 12
2.3 MS02S030 1 Clutch — controller Ovlada¢ spojky
2.4 N2313 1 Bearing 6007 LoZisko 6007 2RS
3 MS02S010 1 Drive disk Hnaci disk spojky
4 MS02S071 1 Blade MINI II Zaci ndz MINI 11
5 MS02S080 1 Clutch — washer Podlozka spojky
6 MS01S060 1 Clutch lever Paka spojky
7 N2263 1 Clutch handle Madlo
8 N2329 2 Screw M5x10 flanged Sroub M5x10 pFirubovy
9 N2339 1 Screw UNF 3/8-24 x 32 Sroub UNF 3/8-24 x 32
10 N845 3 Washer 10 spring Podlozka 10 pérovéa
11 N996 2 Screw M10x20 Sroub M10x20 6hr
12 N821 3 Washer 5 flat Podlozka 5 plocha
13 N2308 3 Spring — clutch controller PruZina tlatn4 — ovl. spojky
14 N822 3 Nut-lock M5 Matice M5 samajistici

8/24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Mower deck - drive system / Skelet - Pohon pojezdu
s
8
9
11
10
4
5
13
6
16
14 ﬁ»‘/ L
1 T 20
CD 3 19 12
N
\lg ==
o
T —
®
o
o o %
@ (O8
N
(0
L] 0 4|
. \
2
V=g ¢
18 — .
No. Part Number Qty. Description Nazev
1 MS01S011 1 Mower deck SP MINI Skelet SP MINI
2 MS03K011 1 Engine B&S 950 SERIES - MINI Motor B&S 950 SERIES - MINI
3 MS01S081 1 Skeleton bracket Vyztuha skeletu
4 MS01S210 1 Pulley — engine Remenice motoru
5 MS01S220 1 Pulley — pump Remenice Cerpadla
6 MS03S040 1 V-Belt XPA 732 Remen klinovy XPA 732
7 N2338 1 Screw — pump Sroub &erpadla
8 N2090 1 Washer 5 spring Podlozka 5 pérovéa
9 MS01S340 1 Pump washer PodloZka Cerpadla
10 MS01S200 1 Spring pin — pump Klinek Cerpadla
11 92038-2101 1 Spring pin - engine Klinek motoru
12 MS01S170 1 Belt cover Kryt Zaci
13 N2269 1 Screw M8x70 Sroub M8x70 6hr
14 N2102 2 Screw M8x40 Sroub M8x40 6hr
15 N927 1 Screw M8x16 Sroub M8x16 Imbus
16 N2349 1 Screw M8x20 flanged Sroub M8x20 pFirubovy
17 N914 1 Nut — lock M8 Matice M8 samajistici
18 N2340 3 Nut — flanged M8 Matice M8 pfirubova
19 N2329 3 Screw M5x10 flanged Sroub M5x10 pFirubovy
20 N2274 1 Carriage bolt M8x40 Sroub M8x40 vratovy

9/24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Mower deck - electrical components / Skelet - Elektroinstalace

Description

No. Part Number Qty. Nazev
1 MS01K010 1 Alternator SP MINI Alternator SP MINI
1.1 MS01S230 1 Alternator nut Matice alternatoru
1.2 MS01S070 1 Alternator drive pulley Pohon alternatoru
2 ME01S020 1 Battery GiV 12V 18Ah Baterie GiV 12V 18Ah
3 MS01S120 1 Battery bracket Konzola AKU
4 1S07S032.1 3 Battery pad 30x80x5 Podlozka baterie 30x80x5
5 1S07S032.2 4 Battery pad 30x37x5 Podlozka baterie 30x37x5
6 MEO01S040 1 Wire — battery ground Kabel kostra baterie
7 N2355 1 Thumb screw M5x10 Sroub M5x10 kfidlovy
8 N913 2 Nut-lock M6 Matice M6 samajistici
9 N820 3 Washer 6 flat Podlozka 6 plocha
10 N805 2 Washer 6 spring Podlozka 6 pérovéa
11 N833 1 Nut M6 Matice M6 pfesna
12 N859 1 Screw M6x30 Sroub M6x30 imbus
13 N807 1 Screw M6x20 Sroub M6x20 imbus
14 N2349 1 Screw M8x20 flanged Sroub M8x20 pFirubovy
15 N869 1 Washer 8 flat Podlozka 8 plocha
16 N914 1 Nut-lock M8 Matice M8 samajistici
17 MS01S180 2 Sliding bar — rear Vodici ty¢€ zadni
18 MS01S190 2 Sliding bar — front Vodici ty¢€ pfedni
19 MS01S380 4 Sliding bar washer MINI PodloZka vodici ty¢e MINI
20 MS01S260 4 Sliding bar — silentblock Silentblok vodici tyCe
21 N2320 1 Carriage bolt M6x16 Sroub M6x16 vratovy
22 N862 4 Screw M12x25 Sroub M12x25 Imbus
23 N2411 4 Spring pin 5x10 Kolik pruzny 5x10
24 MS01S370 4 Mulching deck holder Drz&k mul€ovaciho krytu
25 1S07S032.3 2 Battery pad 80x50x5 Podlozka baterie 80x50x5

10/ 24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Drive servo, Brake / Servomotor pojezdu, Brzda motoru

<
20
4

6
15

9

21
12
10
22
11
No. Part Number Qty. Description Nazev
1 MS01K031 1 Servomotor bracket APS - ASM Konzola servomotoru APS — set
2 ME01S031 1 Drive servomotor MINI APS Servomotor pojezdu MINI APS
3 MS01S250 1 Brake rod Tycka brzdy
4 MS01S160 1 Solenoid bracket Konzola elektromagnetu
5 S1000 1 Brake solenoid Elektromagneticky otvirac
6 MS01S130 1 Pump lever — joint Péka Cerpadla s kloubkem
7 MS01S280 1 Servomotor lever — joint Paka servomotoru s kloubkem
8 MS01S240 1 Draw rod MINI Téhlo Cerpadla MINI
9 MS01K020 1 Weight ASM Zavazi s pouzdrem
10 MS01S150 1 Clutch lever bracket Kulisa paky
11 MS01S290 1 Lever fixation Pirella 140 mm
12 N820 4 Washer 6 flat Podlozka 6 plocha
13 N807 4 Screw M6x20 Sroub M6x20 imbus
14 N914 1 Nut-lock M8 Matice M8 samajistici
15 N826 1 Washer 8 spring Podlozka 8 pérovéa
16 N2049 1 Screw M8x16 Sroub M8x16 6hr
17 N806 3 Screw M6x20 Sroub M6x20 6hr
18 N1045 1 Washer 4 flat Podlozka 4 velkoploSna
19 N2010 1 Nul-lock M4 Matice M4 samajistici
20 N2341 1 Clip 40-60/9 Hadicova spona 40-60/9
21 N931 4 Nut-lock M6 Matice M6 samajistici
22 N2320 4 Carriage bolt M6x16 Sroub M6x16 vratovy
23 N1089 2 Washer 6 flat Podlozka 6 velkoploSna

11/24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Hydraulic system / Hydraulicky systém

14
15

No. Part Number . Description Nazev
1 MS01S020 1 Tank flange Hrdlo nadrze
2 MD479 1 Oll filter Olejovy filtr
3 1222210234 1 Bellow Prachovka
4 MS03S030 1 Pump PC-AGJJ Cerpadlo PC-AGJJ
5 N2248 1 Through 9/16 — 20 / M14x1,5 Hrdlo 9/16 — 20/ M14x1,5
6 N2077 1 Through 7/16 — 20 / M14x1,5 Hrdlo 7/16 — 20/ M14x1,5
7 N2464 1 Hose 1SCO08 - 510 Hadice 1SCO08 - 510
8 N2465 1 Hose 1SC08 — 490 Hadice 1SC08 — 490
9 N2326 1 Hose 1SC06 — 270 Hadice 1SC06 — 270
10 N2327 1 Hose 1SC06 — 190 Hadice 1SC06 — 190
11 N914 2 Nut-lock M8 Matice M8 samajistici
12 N1075 2 Washer 8 flat Podlozka 8 velkoploSna
13 N2321 2 Carriage bolt M8x30 Sroub M8x30 vratovy
14 N807 4 Screw M6x20 Sroub M6x20 imbus
15 N805 4 Washer 6 spring Podlozka 6 pérovéa
16 N2228 2 Clamp 3,6/150 Stahovaci paska 3,6/150
17 N2466 2 Through 9/16 — 20 / M16x1,5 Hrdlo 9/16 — 20/ M16x1,5

12/ 24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Girder - frame / KriZ - pouzdra

=
No. Part Number Qty. Description Nazev

1 MK01S010 1 Girder SP MINI KFiz SP MINI

2 MK01S030 4 Sliding bushing Pouzdro tyCe

3 MK01S020 8 Bearing flange Pfiruba loZiska

4 N2310 8 Bearing 6010 Lozisko 6010

5 N2286 48 | Screw M6x12 Sroub M6x12 nizky imbus
6 N2316 4 Retaining ring 50 - shaft Pojistny krouzek vnéjsi 50

13/ 24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Girder - drive system / KriZ - Pohony

N » 9 O N ©

1 15 16 17
No. Part Number Qty. Description Nazev
1 1W01S141 1 Hydraulic motor OMM32 Hydromotor OMM32
2 ME01S100 1 Steering servomotor MINI APS Servomotor fizeni MINI APS
3 MK01S180 1 Brake bracket Konzola ruéni brzdy
4 MK01S140 1 Hydromotor sprocket Pastorek hydromotoru
5 MK01S230 1 Servomotor sprocket Retézové kolo fizeni
6 MK01S240 1 Servomotor nut Matice Fetézového kola
7 N805 6 Washer 6 spring Podlozka 6 pérovéa
8 N807 6 Screw M6x20 Sroub M6x20 Imbus
9 N850 1 Washer 20-6-3 PodloZka 20-6-3
10 N2275 1 Screw M6x55 Sroub M6x55 Imbus
11 N2320 2 Carriage bolt M6x16 Sroub M6x16 vratovy
12 N913 2 Nut-lock M6 Matice M6 samajistici
13 N2311 1 Bearing INA 203 NPPB LoZisko INA 203 NPPB
13 N2346 2 Bearing flange PFT40 PFiruba PFT40
14 MKO01K040 1 Emergency brake MINI ASM Nouzova brzda MINI
14.1 | MK01S210 1 Ratchet handle Madlo z&padky
14.2 | MK01S190 1 Ratchet base Pouzdro zapadky
14.3 | N2098 1 Spring — brake D2000 PruZina tlacn4 D2000
14.4 | MK01S200 1 Ratchet pivot Cep z4padky
14.5 | N1050 1 Pin 3x16 Kolik pruzny 3x16
14.6 | N2075 1 Nut M18x1,5 Matice M18x1,5
15 N1056 2 Seal GEM 3/8 Tésnéni GEM 3/8
16 N2467 2 Through M16x1,5 — 3/8 Hrdlo M16x1,5 — 3/8
17 N814 1 Spring pin 5x5x12 Pero 5x5x12
18 MK01S270 1 Reduction APS Redukce APS

14/ 24 09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Girder - pulleys / Kriz - prevody

9 3.4 = 7
<433 == e
—> i 5
3.2 o T
L= 4
9.1 |
10 11 12 0
3.4
3.3F3
3.2
3.1-
et
8
No. Part Number Qty. Description Nazev
1 MK025020 1 Roller chain MOFA 084 — 286 Retéz pojezdu MOFA 084 — 286¢l
2 MK02S030 1 Roller chain MOFA 084 — 304 Retéz pojezdu MOFA 084 — 304¢l
3 MKO01K010 12 | Pulley fixed ASM Kladka pevna set
3.1 MK01S220 12 | Pulley pivot Cep vodici kladky
3.2 MK01S040 12 | Chain pulley Kladka fetézu
3.3 N2312 12 | Bearing 6001 Lozisko 6001
3.4 N2342 12 | Retaining ring 28 — hole Pojistny krouzek vnitfni 28
3.5 N2317 12 | Retaining ring 12 — shaft Pojistny krouzek vnéjsi 12
4 MK01S050 24 | Silentblock spacing ring Vlozka silentbloku
5 MK01S060 24 | Silentblock Silentblok kladky
6 N1075 24 | Washer 8 flat Podlozka 8 velkoploSna
7 N2322 12 | Screw M8x110 Sroub M8x110 6hr
8 N914 12 | Nut-lock M8 Matice M8 samajistici
9 MKO01K020 2 Pulley tensioning ASM Kladka napinaci set
9.1 MK01S070 2 Tensioner bracket Konzola napinaci
10 N2349 2 Screw M8x20 flanged Sroub M8x20 pFirubovy
11 N805 2 Washer 6 spring Podlozka 6 pérovéa
12 N2348 2 Screw M6x45 Sroub M6x45 6hr

15/ 24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Fuel system / Palivovy systém

=
17 21 19 18 20 16 23 22
Part Number Qty. Description Nazev
1 MK01S080 1 Fuel tank MINI Palivova nadrz MINI
2 796577 1 Fuel tank cup Vicko palivové nadrze
3 N2333 1 O-ring 29x1,5 O-krouzek 29x1,5
4 N1056 1 Seal GEM 3/8 Tésnéni GEM 3/8
5 2503S100 1 Fuel tank through Prichodka nadrze
6 298090S 1 Fuel filter B/S Palivovy filtr B/S
7 25035150 1 Roll Over Valve Roll Over Valve
8 2503S160 1 Valve bracket Prichytka ventilu
9 N2090 2 Washer 5 spring Podlozka 5 pérovéa
10 N2170 2 Screw M5x10 Sroub M5x10 imbus
11 N2354 1 Fuel hose FUB0O6 — 15mm Hadice palivova FUB 06 - 15mm
12 N2435 3 Rubber washer 8x3 PryZova prachodka 8x3
13 1N01S221 3 Spacing ring 8/6/v9 Distancni vélecek 8/6/v9
14 N1089 3 Washer 6 flat Podlozka 6 velkoploSna
15 N807 3 Screw M6x20 Sroub M6x20 imbus
16 N2351 1 Fuel hose FUB0O6 — 290mm Hadice palivova FUB 06 - 290mm
17 796491 1 Line — Fuel Hadice palivova 950
18 N2375 1 Fuel hose FUB0O6 — 120mm Hadice palivova FUB 06 — 120mm
19 298090S 1 Fuel filter B/S Palivovy filtr B/S
20 698183 1 Fuel turncock Palivovy kohout B/S
21 791850 6 Hose Clip 12 B/S Hadicova spona 12 B/S
22 EN897 2 Cable clamp — smoller Svorka kabell — mensi
23 N2232 2 Clamp 2,5/100 Stahovaci pasek 2,5/100
24 MK01S250 1 Breather hose MINI Hadice odvzduSiovaci MINI

16/ 24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Electronic componets I / Elektronika I

19
20 32 %
g 25

21

22 23 24

No. Part Number Qty. Description Nazev

1 MK01S100 1 Control uni bracket Konzola Fidici jednotky

2 MK01S110 1 Beacon bracket Konzola majaku

3 ME01S070 1 Cable harness Svazenka MINI

4 N2170 4 Screw M5x10 Sroub M5x10 imbus

5 MEOQ1KO012 1 Control unit SP MINI ASM Ridici jednotka SP MINI — komplet
5 MEO01K012.1 1 Control unit SP MINI — transmitter Ridici jednotky SP MINI - ovladag
5 MEO01K012.2 1 Cpontrol uni SP MINI — receiver Ridici jednotky SP MINI - pfijimag
5 MEOQ1KO013 1 Control unit SP MINI ASM - Japan Ridici jednotka SP MINI kompl - Jap
6 N2121 2 Screw M8x20 Sroub M8x20 zaobl. imbus

7 N914 2 Nut-lock M8 Matice M8 samajistici

8 2507S060 1 Battery terminal hood Kryt plusového pélu baterie

9 N807 3 Screw M6x20 Sroub M6x20 Imbus

10 N1089 3 Washer 6 flat Podlozka 6 velkoploSna

11 1N01S221 3 Spacing ring 8/6/v9 Distancni vélecek 8/6/v9

12 N2435 3 Rubber washer 8x3 PryZova prachodka 8x3

13 MEQ1S050 1 Regulator MINI Regulator MINI

14 N820 2 Washer 6 flat Podlozka 6 plocha

15 N805 2 Washer 6 spring Podlozka 6 pérovéa

16 N2040 2 Screw M6x16 Sroub M6x16 6hr

17 MEQ01S080 1 Horn MINI Klakson MINI

18 N2286 2 Screw M6x12 Sroub M6x12 Imbus nizky

17124

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Electronic componets II / Elektronika II

22 23 24

19
20
2
21

No. Part Number Qty. Description Nazev

18 N2286 2 Screw M6x12 Sroub M6x12 Imbus nizky

19 95202 1 LED lamp LED Zarovka

20 18.36.148 1 Blinker Blika¢ oranZovy

21 N2329 2 Screw M5x10 flanged Sroub M5x10 pFirubovy

22 EN898 8 Cable clamp — bigger Svorka kabeld — vétsi

23 N2330 8 Screw M5x10 self-drilling Sroub M5x10 samorezny

24 N2228 8 Clamp 3,6/150 Stahovaci paska 3,6/150

25 1N02S020 1 Stop button Stop tlacitko

26 1N02S140 1 Stop button — clip Ramecek kontaktl

27 1N02S110 1 Stop button — switch (green) Spinaci kontakt ZBE-101

28 1N02S130 1 Stop button — unswitch (red) Rozpinaci kontakt ZBE-102
29 MOEL216773 1 Neutral lamp — cover Signalka M22-L-G

30 MOEL216374 1 Neutral lamp — Clip Adaptér montazni M22

31 MOEL216559 1 Neutral lamp — LED Objimka M22-LED-G

32 1N02S100 1 Stop button key Kli¢ stop tlacitka

33 MKO01K060 1 Motorclock MINI (optionally) Motohodiny MINI (volitelné)
33.1 | 1S07S070 1 Motorclock (optionally) Motohodiny (volitelné)
33.2 | MK01S260 1 Motorclock bracket (optionally) Konzola motohodin (volitelné)
33.3 | ME01S090 1 Motorclock harness (optionally) Svazenka motohodin (volitelng)

18/ 24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Wheels / Pojezdova kola

1

14

No. Part Number Qty. Description Nazev
1 MZ01S180 4 Wheel 13x5,00-6 4PR ASM Kolo 13x5,00-6 4PR s diskem
1.1 MZ01S190 4 Tyre 13x5,00-6 4PR Pneu 13x5,00-6 4PR
1.2 MZ01S200 4 Wheel disk 3,5x6 (3/60/80) Disk 3,5x6 (3/60/80)
1.3 MZ01S210 4 Tube 13x5-6 TR13 DuSe 13x5-6 TR13
2 MZ01S080 4 Wheel hub ASM Disk kola se svorniky
3 N915 12 | Nut—lock M10 Matice M10 samajistici
4 N838 12 | Washer 10 flat Podlozka 10 plocha
5 N2054 4 Nut M12x1,5 Matice M12x1,5
6 N921 4 Washer 12 flat Podlozka 12 plocha
7 N814 8 Spring pin 5x5x12 Pero 5x5x12
8 MZ01K100 4 Suspension arm - set Z&veés kola — set
9 MZ01S160 4 Driving sprocket Rozeta Fizeni
10 MZ01S150 4 Flange Taper lock PFiruba Taper Lock
11 MZ01S170 4 Steering sprocket Rozeta pojezdu
12 N507 4 Bearing 6002 LoZisko 6002
13 N2302 16 | Screw M6x40 Sroub M6x40 zap imb
14 N807 4 Screw M6x20 Sroub M6x20 Imbus
15 N805 4 Washer 6 spring Podlozka 6 pérovéa
16 N850 4 Washer 20-6-3 PodloZka 20-6-3

19/ 24

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Lifting system / Zdvih sekacky

13 12 1R 12 11

No. Part Number Qty. Description Nazev

1L MKO03S010L 1 Lifting lever - rear LH P&ka zdvihu zadni - leva

1R MKO03S010R 1 Lifting lever - rear RH P&ka zdvihu zadni — prava
2L MK03S020L 1 Lifting lever - front LH Péka zdvihu pfedni — leva
2R MKO03S020R 1 Lifting lever - front RH P&ka zdvihu pfedni — prava

3 MK03S030 1 Lifting handle Madlo zdvihu

4 MK03S040 2 Lifting bar Tahlo zdvihu

5 MKO03S050 1 Lifting ratchet Zapadka zdvihu

6 N2356 1 Hose FUB DNO8 — 130mm Hadice FUB DNO8 — 130mm

7 N2304 2 Spring — lifting ratchet Pruzina tazna — zgpadka zdvihu

8 N2303 2 Spring — lifting lever Pruzina taznd — pomocna zdvih

9 N2286 8 Screw M6x12 Sroub M6x12 Imbus nizky
10 N805 8 Washer 6 spring Podlozka 6 pérovéa

11 N2275 4 Screw M6x55 Sroub M6x55 Imbus

12 N1089 8 Washer 6 flat Podlozka 6 velkoplosna

13 N913 8 Nut-lock M6 Matice M6 samajistici

14 N820 4 Washer 6 flat Podlozka 6 plocha

15 N914 4 Nut-lock M8 Matice M8 samajistici

16 N869 4 Washer 8 flat Podlozka 8 plocha
17L | MK0O1S090L 1 Lifting arrestment LH Aretace zdvihu — leva
17R | MKO1S090R 1 Lifting arrestment RH Aretace zdvihu — prava

20/ 24

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Hood / Kapotaz

| |
B 16 11 12 15 1.T 18 14 1o

No. | Part Number | Qty Description Nazev
1 MKO02K011 1 | Bonnet SP MINI Il ASM Kapotaz SP MINI Il — komplet
1 MKO02K012 1 | Bonnet SP MINI Il ASM Ransomes | Kapotdz SP MINI Il — komplet Ransomes
1.1 | MP0OO3 1 | Label MINI —top center Polep MINI — vrchni stfed
1.2 | MP004 1 | Label MINI —logo Spider Polep MINI — logo Spider
1.3 | MP002 1 | Label MINI —top left Polep MINI — vrchni levy
1.4 | MP0OO1 1 | Label MINI —top right Polep MINI — vrchni pravy
1.5 | MP0O10 4 | Label MINI —arm Polep MINI - rameno
1.6 | MP019 4 | Label MINI Il —lateral logo Polep MINI Il —logo boc&ni
1.6 | MP022 4 | Label MINI Il —lateral logo Ransom | Polep MINI Il —logo bo¢ni Ransomes
1.7 | MP0O06 1 | Label MINI — safety symbols Polep MINI — bezpeénostni symboly
1.8 | MP0OO7 1 | Label MINI — starting sequence Polep MINI — startovaci sekvence
2 MK01S120 4 | Handle SP MINI Madlo SP MINI
3 N820 12 | Washer 6 flat Podlozka 6 plocha
4 N891 12 | Screw M6x10 Sroub M6x10 Imbus
5 N2376 4 | Plate nut Nastrén4 matice
6 | N2377 4 | Bonnet screw Sroub krytu

21/24 09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Mulching deck (optional) / Mulcovaci kryt (volitelné)

No. Part Number

Description

1 MS01S360

Mulching deck SP MINI

Mul€ovaci kryt SP MINI

22124

09-16-02-2015



PARTS MANUAL — SPIDER MINI I

Engine / Motor
No. Part Number Qty. Description Nazev
1 MS03K011 1 Engine B/S 950 — Spider MINI Motor B/S 950 — Spider MINI
2 795066 1 Air filter —cartrige Vzduchovy filtr — Papirovy
3 799479 1 Carburetor Karburator B/S 950
4 799483 1 Thermostat — automatic choke Automaticky syti¢ B/S 950
5 692720 1 Spark plug Zapalovaci svicka B/S 950
6 796500 1 Ignition Zapalovani B/S 950
7 795990 1 QOil filter B/S Olejovy filtr B/S

23124

09-16-02-2015




PARTS MANUAL — SPIDER MINI I

Safety labels / Bezpecnostni symboly

o[l

S3N43S 06 $¥4 “BUIBL;

's s

M |
I
S
%

STOP

I=EE

A&

A

MAX 20°

- Fl-
— y; S [ <
A H]
AN 3
.Iu‘ N &
N 8|
4 ) 3
!
£
T A

&
) 2
L) b

& spidler v

I'd

-—/O\‘—'<;

BLADE CLUTCH

EN

ENGINE BRAKE

wid e

L ON OFF )
CUTTING HEIGHT
..... <= E5
- — (EMERGENCY BRAKE |
@( poey N ) l
..... => = . ;
e | .
N T ST | B ON OFF |
7 12N\ 4
No. Part N. Qty. Description Nazev
1 MP012 1 Label MINI — Battery Polep MINI - Akumulator
2 MP011 4 Label MINI — Girder Polep MINI — Kfiz
3 MP021 1 Label MINI Il — Technical label Polep MINI Il — Technicky Stitek
4 MPO008 4 Label MINI — Skelton lateral Polep MINI — Skelet boéni
5 MPO07 1 Label MINI — Starting sequence Polep MINI — Startovaci sekvence
6 MPO006 1 Label MINI — Safety symbols Polep MINI — Bezpecnostni symboly
7 MP026 4 Label MINI Il — Logo lateral Polep MINI Il — Logo boéni
8 MP028 4 Label MINI Il — Logo lateral Ransomes | Polep MINI Il — Logo bo€ni Ransomes
9 2P313 1 Label - Noise 98 dB Polep - hladina hluku 98 dB
10 | MP014 1 Label MINI — Clutch Polep MINI — Spojka
11 | MP0O15 1 Label MINI — Lifting Polep MINI — Zdvih
12 | MP0O16 1 Label MINI — Emergency brake Polep MINI — Nouzov4 brzda

24/ 24

09-16-02-2015




